I LEADER I

LC 2150

FILRRAUE
TILT STAND

HikRAE
INSTRUCTION MANUAL

—5—BF AR
LEADER ELECTRONICS CORP.

T223-8505 HEMELEMER2TH6H B S

(045)541-2122 (1t %)

2-6-33 Tsunashima-Higashi, Kohoku-ku, Yokohama 223-8505, Japan
81-45-541-2123

http://www.leader.co.jp

July 2,2012 Ver.l

$H AL T (Lv 5330, LV 5380, LV 5381, LV 5382 DB A)

1. XEDEFEEY>T. ACTET2EREET,
2. FWRREET7ERTIV(@IKT7Y 7 L) ERYFITET,

RmeR2ICTERAWELELS =2DIC

TRICSTYFERALOES - IBRFERI. FRAEOH K- EaGHICHT S
RS LVEGDEEG - HILEELRTH-HODLDTT . 4T FEED
BECIBRFEETOTIEACEEN,

A\ss
=0

ERABLICHYT 2 BEEHR

FEARLIE. AL THITR>THEENEESLVRSDLDEHERAL
TLEEW BN DR LEHRATHERBRKICHEERIFL. X
K, BE,MIE. FRTEORRAELGYET,

-
NS

HAITICEAYT 3 EEFEH
HALTOR REDITVCETHIETIEETNIHBYET DT, +
MIEBLTHAILTTIESL,

BULESHRT MV IICHT 3 EEEH

RLFEORICEHLT . TROMODFITRILIIHE> TGO TS
W MDA BVERATELFTT . Tz, MOBELEWMEODOUVELE
C.WFhEtBEORRELLGYET,

IEUE | #OAFFRILY (cN-m)
M3 59.8

ik

3. FEHISBREZHTET2ZMIALET,
EHTETEAOEYSNLICIE, RABRAFTEFERAL TS0,
BH.LVE38LICZEHMTH TREMNTOER A,

=497.]

OV = —BFORBEEEVNEFNEEELT, HWI<H
UMESTENFET REERL(CTERV 0. TEMFTICARER
RGAEERRETEJRAVEE HEDELWMENWAZIEREOD
£ TERESLY,

Lk

R
AEMIT ELTERT SO0, LTFFILMEREMFERIVFTY,

M HE
LV 5330, Lv5380. LV 5381. LV 5382, LV 5837, LV 5838

$H AT T (Lv5837.LV 5838 DIBA)

1. FEOEREEI>T. ACTIT2%REET,

2. FAHSBEMIALET.
BOEVE RA1FARTA 1D E5BEDTRYSHLTZEL,

BREATE
AESZE. ULTOSRTEESNTOET,
5 & HE
FILERAVE
a 1
72T
b Tvy (%1) 2
INAURINMQL
c . 4
M3 x 8 (32)
d INAURINQL )
M3 x 6 (3%1)
m/pral 4
e M3 x 6 (3%1)
IIREREAE 1

X1 LV 5837,LV5838 IZIFfERALERA.
%2 LV 5330, LV 5380, LV 5381, LV 5382 [CIEERALEE As

3. XEICFNMRE PR TV (@QERVAFTET,




GENERAL SAFETY SUMMARY

Review the following safety precautions to avoid operator’s injury
and loss of life and prevent damage and deterioration to this
instrument. To avoid potential hazards, use this product as
specified.

AWARNING

Warning Concerning the Screws

Use screws of the specified type and length according to the
assembly diagrams. Using other screws may adversely affect the
unit and can cause fire, electric shock, malfunction, accidents, and
S0 on.

ACAUTION

Caution Concerning Assembly
Exercise caution during assembly to prevent injury, such as from the
edges of the metal plate.

Caution Concerning the Screw Tightening Torque
Fasten the screws according to the tightening torque of Table
regardless of the shape of the screw head. If the tightening torque is
too low, the screws may come loose. If it is too tight, it may lead to
breaks or elongation and can cause a malfunction.

Nominal Diameter | Tightening Torque (cN-m)
M3 59.8

3. Remove the feet and tripod adapter from the LV.
Use a hex key to remove the tripod adapter. Note that the LV
5381 does not have a tripod adapter.

INTRODUCTION
Thank you for purchasing this LEADER instrument. To use this

instrument safely, read this instruction manual thoroughly, and make
sure that you know how to use the instrument properly.

SPECIFICATIONS
General
This product is a stand that can be tilted vertically. It is designed to

be used on a table.

Applicable Model
LV 5330, LV5380, LV 5381, LV 5382, LV 5837, and LV 5838

ASSEMBLY (Lv 5837 and LV 5838)

1. Turn off the LV, and remove the AC adapter.

2. Remove the feet from the LV.
Use a flat-blade screwdriver or a similar tool to remove the foot
pins.

Contents
The LC 2150 consists of the parts indicated below.

Symbol Figure Item Name Qty.
a Tilt stand assembly | 1
b Hook (*1) 2
c Binding-head screw 4
M3 x 8 (*2)

d Binding-head screw 2
M3x6 (*1)
Flat-head screw

e 4
M3 X6 (*1)

- - Instruction manual 1

*1  Not used on the LV 5837 or LV 5838.
*2  Not used on the LV 5330, LV 5380, LV 5381, or LV 5382.

3. Attach the tilt stand assembly (a) to the LV.

ASSEMBLY (LV 5330, LV 5380, LV 5381, and LV 5382)

1. Turn off the LV, and remove the AC adapter.

2. Attach hooks (b) to the tilt stand assembly (a).

®

Following information is for Chinese RoHS only

EREAEVEER
RS LC 2150

A T T 45 e £ 7 i, HCHE200642 128 F A )
T P B R B L RTE) BAJRST/TL1364-2006 CHs 703 K= i 4
‘1[] PRIBRIRERY | FOR % M e G T AR TR R R
\} FINE,  FUBERE S 57 A el e A b (000 25000, Wb S/ A
SEFFCRRIEIRN, R 27 ARSI A, 7 .
P A 2 T AL 7 VB A K O R %
DEA VS 5 RO 1 T

DA TL0E e s e D v U 0 S e o

W2 R {84 HREOtE  Hazardous Substances in each Part
Parts # K L] NS BB | DR
(Pb) (Hg) (Cd) (cr(VD) (PBB) (PBDE)
Lk X [¢) @) o [e) ]
£
O RTRZA REAT F AL DA BT AT 2 OB (0 & S 7ES ]/ T11363-2006 HLE (1 IR ER LR .
X FOREAH A HOGH S DLE ST BRI TR SR S /T11363-2006
BRAERIE 1) PR AR o
Ver. 1



